RaceStrange

« Fully machined lightweight aluminum housing & components
- 16", 17", 18", 19", 20", 21", 22" and 23" center to center 4-link widths
« 3/4" thick and internally ribbed faceplate

« Integral wheelie bar mounts

« Housing and 4-link plates are Iuggéd for greater strength _ . F«_._' -
* Pre-loaded spiﬁrdle bearings with billet spindle nut and pre-load spacer
« Available for full floating or 2-piece axles

« Steel or carbon brake kits

Page 1




Instruction packet:

pg.3- Kit overview

pg. 4 - 4-Link plate dimensions

pg.5- Housing dimensions

pg. 6 - Face plate and end bell stud installation
pg.7- Endbell and mounting brackets assembly
pg. 8- Full floating axle assembly

pg. 9- Full floating axle parts list

pg. 10 - 2-Piece axle assembly

pg. 11 - Brake kit options

pg. 12 - Brake profile clearance

8300 North Austin Ave. @ 847-663-1701
Morton Grove, IL
60053 847-663-1702

Page 2



sq|-4 §6 :anbaoL NN 3207 €T .09°6€
sq|-}4 0§ :@nbuoy pms [23ym €T .05°8€
- :anb. 8
Sk 0FT ‘orbioy 3k =m [aalk4 W09°LE
123Ym 3y3 Jo SSauxaiy1 pup 10y J030J 3X0iq ¢ .
ay1 Jo ssauxa1y3 paulquiod ubyy 4230316 Aj1ybljs aq 03 SPaU UOISUIWIP ., Juno Icoc u05°9€
@, YL ‘[23ym ay3 ojul abobua A|jnf o1 3|qp sI @, WAWINSLIW m;:w:m._....p..._ p— Ew_wﬂ 0Z'61 .05°SE
0STO  S880 TLST 091 S/80 QWLEOIV og Pous Iy 618l W05¥E
SLEYO 881l S/8T €90T S/80  LEOIV wawu3ifesiw LoIsng e sorgid ou 8I'ZI w05°€e
0ST0  SLL0  T9ET 0SS SLLO 901V eatsayds 12935 00°s (4orouadg)  PoMOHUISI 191 w057CE
H ) 4 3 a spnis [l'eqQ Mod [enq  wniuwn)y LY [9938 pJepuels 91 W0971€
S9|241d wuﬂ_n_ (191u8) 01 JRIWD)) SYIpim
3ulreag synu3n| 309 saeag Aull-p OLD Ul | I9S9YM 0] [S9YAM
PNIS 195U suondo Ajquiasse a|xe @33ld-Z [
abup|4 s|xy
SqI-Y S6
INNPOT
Ba : s
SSANADIHL 13IHM L SC0 Iz «00'9%
SSANMOIHL 0T .00°SH
LVH 30103 6l 00
8l 00y
SpPN3S [99YAA P|XY @291d T 11 00T
91 001
€1 SLOY
sql-y 0€T :9nbuol 1nu 3n| wnulwnje B [991S ; slI2gpug ay3 wouj o [ersrew Sunjes Aq 14 WSTOP
./1 4q pausrioys q 03 uondo a3 aARY SYIPIM AALAAIIY 310N « WSL6E
buliaauibui abup.is 1003U02 . fad WST6E
aspa|d Juawadp|dal pnis [3aym Jo4 _._.,_.._.._ T <I8E
[o93s SLEYO0 .99l .S9CT d1d98S0Td 1T ST8E
wnuiwnie BU 590 061 dvE85074 NMMN mm
_wwum OmN.O ..m._.@.o __om. _ lmmmeNm _N,O_ :mh.@m
synu 3nT o) q v spnis 6l WSTIE
0z'sl WSL'SE
Junopq w._ ..mwmm
a1b|d 9AUQ WSLOP-SL1E ur_w_wI doys 61 ¢l WSLVE
SUIPIM AALAA I WSTHE
10} 3|qejieAe AluQ w_n_mum:__u< g _hd | mM.Mm
05'S sa1eid oN .
91 WSTEE
ESN 00 uoq.ed | | paduojuizy m T
wniuiwnpy SLY 1993 ,,05°1 | plepuelg 91 WSLIE
oopuns 7 ! (191u9) 01 491US)) SYIpIm
BURUNOW [93UM , synu 8n | s9pud 3jog sayeag ayeyd ui-p 51O Hurj-p [99Ym 03 [93YAA

SpPNIS [29YAA 2IXy Suneol4 |In4 suondQ Ajquiassy 3|xy Suneold Ind O

MBIAJ3AD 1Y

Page 3



Nog ,1¥9'T X¥2-8/€] ¥ VAOSTTH 9
Junout yooy§ “lpyy ajv]d 120vds yurT-¢ | ¢ NOSTTH S

Junout yooys “lpy- (xp)saivid junows yur]- QH| 1 | SVIdINOSTIH ¥
0520 unow ypoys| ¢ AOSTTH €

PUYseM NV 8/€| ¥ NOTVES z

mN lrz-s/c| ¥ 78T1d [

uondirsaq 10

#14vg juvuodwion)

1511 s34vd 23v1d Junows yooys ajquisnilpy

3NIT ¥31NID
INOGHSIM

8560

S310H S0S°Q

Xt 'dAL

80¢°¢

S3T0H S0S®
XC 'dAL
0SL’

8rS'l
LT

junow yaoys m_n_m_—m_.__._u< Ylm aie|d juil-y

suojsuawnp ajejd yurj-y

y38uaus aseasoul 03 sujod Sununow e
ssau|dIy3 21e|d 3|gnop S9SS0Q UO-p|am -

uondo aje|d yul|-f padiojulds

INIT Y3LNID
INOGHSIM

~

. «—0ST° .
856 ~— 0589
SITOH S0S" _1 - £5¢'s
Xt "dAL e
oo | 08€" )

80C°¢

SITOH S0S" ¢
XT 'dAL
0SL’

LT

ale|q Yur] § plepuEIg

Page 4



T133HM OL T9IHM
YIPIM L

HIINTD OL YINTD
- > YNt
TEDQS\ INOGHSIM

YIMOT 1104
WC/T-TX02-T/T
Vv S3HINDIY

20ueles|d
Jead 3ury
‘1o Jead jo suenb ¢ auinbau

s3uisnoy QT TH PapuUSWIWO0daI S|
!0 Jead anayuAsuou OpT-MS8 VS :SDION

9vy'6  3uesaud - ||/]]
S61°6 1/01-11/¢ | !
ANNOW ¥v4 I
SDUEIES I1FIHM ¥3ddn = 0S¥'¢
Jes8 3ury paJnidejnuew s1eq
JTIONY LNNOW ¥V4 31T3FHM
SUOISIARJ dUeJIEI]D Jea3 Suly

e

SSL

0S¢'L

suojsuawip buisnoy

Page 5



Face plate and endbell stud installation

If the housing end bell studs (1,2) or face plate studs (3,4) have not been pre-installed by Strange
Engineering refer to the diagrams below to ensure the proper length studs are installed in
corresponding locations. The blue and red colors indicate the variations of stud and bolt lengths.

- red Loctite must be used on the studs (not nuts)

i, note: 5,6
“—* face plate studs must 8'5 ft-lbs

be hand tightened DETAIL A antiseize
DO NOT torque them

7,6
50 ft-lbs
antiseize

—
i

t\\—|||||||||!

e 4

35 ft-lbs
8
35 ft-lbs
note: jets nuts are not installed from the inside of the 3
.f'i"'-. flange in locations of L4000B (4) 11 red loctite

red loctite

2 .
red loctite

1 :
red loctite ©

= =
I-V

Component Part # Quantity Description
la H1180D 3 Housing Tube Stud 2.906” Long
1b H1180D1 3 Housing Tube Stud 3.781” Long (34.75” WTW)
2a H1180C 13 Housing Tube Stud 3.312” Long
2b H1180C1 13 Housing Tube Stud 4.187” Long (34.75” WTW)
3 L4000B1 8 Face Plate Stud 3/8-24 x 2.125”
4 L4000B 2 Face Plate Stud 3/8-24 x 1.50”
5 H1180] 7 1/2-13 x 2.25” 12 Point Screw
6 A1026B 8 1/2” Flat Washer
7 H1180K 1 1/2-13 x 2”7 12 Point Screw
8 F1282 18 3/8-24 Jet Nut
9 S3402N 10 3/8” Washer

Page 6



—
17 =
95 ft-Ibs

5
85 ft-lbs
anti-seize

Endbell and mounting
brackets assembly

6
13
—28/*30
Wishbone bolt
80-90 ft-lbs
Component Part # Quantity Description Component Part # Quantity Description
10a F2094CR3175 1 3.00" End Bell (RH) 21 H1180IW 1 Drain Plug Gasket
10b F2094CR 1 3.75" End Bell (RH) 22 H1180F 1 Fill Plug
10c F2094CR3375 1 4.00" End Bell (RH) 23 H1180H 1 Fill Plug O-Ring
11 H1180Q 16 1/2-20 12 Point Nut 24 H1180P 1 1/8" NPT Breather
12 H11800 8 -151 O-Ring End Bell 25a H1180A 1 14.75" Modular Housing
13 H1180M 6 5/16-24 12 Point Nut 25b H1180T 1 16.75" Modular Housing
14 S3800W 6 5/16” Washer 1/16” Thick 26 H1180RR 1 Housing Extension
15 H1180B 2 Four Link Spacer Plate Spacer (RH)
16 H1180L 6 5/16-24 x 1.75 12 Point 27 H1180RL 1 Housing Extension
Screw Spacer (LH)
17 H1180G 1 Wishbone Retainer 28 H1180MP1A 4 4-Link Mount Plate
18a H1180E 1 Bottom Brace for 16" CTC 29 H1180MP1HDRO ] HD 4—Lier Mount Plate
18b H1180E1 1 | Bottom Brace for 17" CTC (RH outside)
18¢ H1180E18 1 Bottom Brace for 18" CTC 30 H1180MP1HDRI 1 ?}IIII)—I Zli;lI;iigle()Mount Plate
18d H1180E19 1 Bottom Brace for 19" CTC -
18¢ H1180E20 1 [Bottom Brace for20"CcTC| 31 H1180MPIHDLO | 1 ?Li ‘i'uLtlsri‘geI)\d"“m Plate
18f HI1180E21 1 Bottom Brace for 21" CTC HD 4-Link Mount Plate
18g H1180E22 1 Bottom Brace for 22" CTC 32 H1180MPIHDLI 1 (LH inside)
18h H1180E23 1 Bottom Brace for 23" CTC 33a F2094CL3175 1 3.00" End Bell (LH)
19 HI1180N 1 1/2-20 X 0.650" Big Sert 33b F2094CL 1 3.75" End Bell (LH)
20 H11801I 1 Drain Plug 33c F2094CL3375 1 4.00" End Bell (LH)

Page 7




"pa1e3s s1 SulylAIans aunsua 01 SaWL |BISASS Ny 1€10Y °S
Jaulelal 1nu 3jpuids olul a8e3us sSMaIds ainsul

“Inu 3|puids Y1 0jul J3Yl0UEe 3UO 9150ddO SMIIIS 13S By peaIYL v
"SM?3.2S 135 JO uone||eisul

104 Jaulelas pue 1nu 3|pulds ay3 uo sajoy ausoddo omy ugije 01 ainsul ‘¢
*Sq|-4 0ZT-00T 01 panbuol aie synu 3|pulds "yousim

IN9S0Z4/M8S0Z4 papiaoad ayi Buisn (Op) anu 3|puids ayi jjeisu| 'z
‘Ajsadoud pajusiio aJe d|pulds 9yl UO $10|S PUB JBUIeISJ Y} UO S3YI10U

9y1 3uninsua 3|puids syl 01u0 (Tt) JouleIas nu 3jpulds syl apI|S 'T

‘2'9 ,Z/1-S 40} Youaip InN d|puids - NI9S0Z4
29 .S 8 /€~ 104 Youasm InN 3|pulds - M8S0T4
YouaJM INN Jaulelsy jpulds - X08TTH

(52 [0 yum papnjauj) s|ooL

uoye|jeisul anN ajpuids @

‘Ajquiasse 21ndas 01 us1y3L puey pue (£G) MaJds 13s e 03 911100| Ajddy
‘Buisnoy

91 Ul $3|0Y papealyl Yyl Ylim 1ew 03 Inu J3UIeIa] 3Y3 Ul s3|0y
Suisoddo omi uije pue sq|-14 ST 01 1nu Jaulelas 3jpulds anbuol
‘Inu Jaulelal 3|pulds ay3 4o spealyl syl uo aziaspue Ajddy ‘yousim
X0STTH papiroad ay3 Suisn pajjeisul st (5) Inu Jsuieias ajpuids ayy -
'Sq|-4 O 01 anbuol pue () SMaIDS peay 1ejy XIS Sy1 ||eIsu] ©

-98ueyy 3|puids pue 1aydeiq

Jadi|ed ay3 ul S3J0Y BYI YUM [3GPUB By Ul S3J0Y papeasyl Yy usiy
‘uo (0G) 3joeuq Jad1jed BY3 BpI|S UsYL

's9joy papealy: ayl udie pue ||]aqpua 3yl o1ul (€G) o|pulds ay1 ssald ‘T

S
< qal

K4

‘2’9 ,Z/1-S 10} Youaip 1NN 3|pulds - IN9S0Z4
.S ,v/E-¥ 104 Youaum INN 3|puids - M8S0T4
Youda\ INN J2uneay 3|puids - XO8TTH

(3 |1 yum papnjouy) s|00L

Ok:!

uoye|jeisu| 3NN J3uielay ajpuids @

JaUule3ds INU
3|puids ay3 ojul
so8e3us maJtos
195 aunsu3

J5—=1100| an|q
ybn-puey
3

SAl-4 0§l
¥S

|

L

211300| paJ
ybI-puey
€9

aspaub yum () sbulipaq ayi yood :330u .,..H...

HGl L€
143
‘ azl9s-jue
JESE SqI-4 0€
Sql-y L (514
8¢

sql-4 0C1-001
ov

Ajquiasse
a|xe buneoy ||n4

Page 8



Full floating axle

assembly

Component Part # Quantity Description
34 A1050D 6 1/4-28 x 3/4 SHCS
35 A1RS 2 Race Decal
36 F2054B 2 40 Spline Floater Cap
37 F2200B 2 Drive Cap O-Ring #032
38 F2200C 4 10-24 x 3/4” FHSCS
39a F2060A 2 4.75” B.C. Scalloped Driveplate
39b F2058A 2 5.00” B.C. Scalloped Driveplate
39¢c F2056A 2 5.50” B.C. Scalloped Driveplate
40a F2058C 2 4.75” & 5.00” B.C. Spindle Nut
40b F2056C 2 5.50” B.C. Spindle Nut
4la F2058D 2 4.75” & 5.00” B.C. Spindle Nut Retainer
41b F2056D 2 5.50” B.C. Spindle Nut Retainer
42a F1209C 2 4.75” & 5.00” B.C. Hub O-Ring
42b F1277 2 5.50” B.C. Hub O-Ring
43a F1270 see note 4.75” & 5.00” B.C. Outer Bearing Cone L507949
43b F20561 see note 5.50” B.C. Inner & Outer Bearing Cone L610549
44a F2058E 2 4.75” & 5.00” B.C. Preload Spacer
44b F2056E 2 5.50” B.C. Preload Spacer
45a F2060H 2 4.75” B.C. Floater Drive Hub
45b F2058H 2 5.00” B.C. Floater Drive Hub
45¢ F2056P 2 5.50” B.C. Floater Drive Hub
46a F1271 see note 4.75” & 5.00” B.C. Outer Bearing Cup L507910
46b F2056] see note 5.50” B.C. Inner & Outer Bearing Cup L610510
47 F2056K 2 Hub Seal SKF 28745
48 F2056B 2 Spindle Ring
49 F2058G 12 3/8-16 x 1-1/2 FHSCS
50a F20560 2 Caliper Mounting Bracket (Steel Brakes)
50b F2056F 2 Caliper Mounting Bracket (Carbon Brakes)
51 B1301E 4 3/8-24 Press Nut
52a F2094A3175 2 9.25" Spindle
52b F2094A3275 2 9.75" Spindle
52¢ F2094A 2 10.00" Spindle L

- 4.75" & 5"B.C
52d F2094A3375 2 10.25" Spindle
52e F2092A3425 2 10.50" Spindle
52f F2094A3475 2 10.75" Spindle
52¢g F2092A3175 2 9-11/32" Spindle
52h F2092A3275 2 9-27/32" Spindle
52i F2092A3325 2 10-3/32" Spindle s BC
52j F2092A3375 2 10-11/32" Spindle
52k F2092A3425 2 10-19/32" Spindle
521 F2092A3475 2 10-27/32" Spindle
53 F2056L 8 1/4-20 x 5/16” Dog Pt. Set Screw
54 F2094B 2 Spindle Retainer
Note: 5.50” B.C. Kits include a quantity of 4 F20561 & F2056]
4.75” &5.00” B.C. Kits include a quantity of 2 F20561, F2056], F1270 & F1271 Page 9




2-Piece axle assembly

bearing

bearing
retainer

55
15 ft-lbs
.|"T"|. Axle lock nut (57) should be torqued to 250 ft-Ibs. Then add additional torque until holes in the lock collar match
either pair of threaded holes in the flange. Check and retorque axle lock nut periodically!

Tools:

WIJ11 - Axle lock nut tool (included with kit)

WJ13 - Axle holder (optional)

If the optional WJ13 tool is not being used install the axle in the spool and then torque the axle nut.

Component Part # Quantity  Description
55 WJ10 4 10-32 x 1/2” SHCS
56 WJo8 2 Lock Collar
57 WJ04 2 Axle Lock Nut
58a WJ024 1 4.75” B.C. Axle Flange Passenger Side
58b WJ030 1 5.00” B.C. Axle Flange Passenger Side
59 WJo1 2 Seal National #411394
60 WJ100D 12 5/16-18 x 1-3/4 SHCS
61 WJ100AR 1 Passenger Side Bearing Retainer
62 WJ036 4 O-Ring #153
63a WJ0o 2 Spherical Misalignment Bearing
63b WJBB 2 Ball Bearing
64a WJ02BR 1 Passenger Side Caliper Mounting Bracket (Steel Brakes)
64b WJ100BR 1 Passenger Side Caliper Mounting Bracket (Carbon Brakes)
65a WJ02BL 1 Driver Side Caliper Mounting Bracket (Steel Brakes)
65b WJ100BR 1 Driver Side Caliper Mounting Bracket (Carbon Brakes)
66 WJ100AL 1 Driver Side Bearing Retainer
67a WJ023 1 4.75” B.C. Axle Flange Driver Side
67b WJ029 1 5.00” B.C. Axle Flange Driver Side
68a WJ100CR 1 5.00" 2pc. Axle End Bell Passenger Side
68b WJ102CR 1 4.50" 2pc. Axle End Bell Passenger Side
69a WJ100CL 1 5.00" 2pc. Axle End Bell Driver Side
69b WJ102CL 1 4.50" 2pc. Axle End Bell Driver Side

Page 10



Brake kit options

Full Floating Axle Steel & Carbon Brake Assembly Brake Caliper

/;81/82

Notes:

- Consult B1950
B1955 Strange Four
Piston Directional
Caliper and Ultra
Caliper (Black Cali-
pers) B5044, B5045,
B5046, B5040, B5042
instructions

Component Quantity  Description
70 C1700D 20 1/4-20 x 1/2” FHSCS
71 C1700H 2 Retainer Ring
72a F2056NR 1 11.5” Rear Rotor RH
72b F2056NL 1 11.5” Rear Rotor LH
73 C1790 2 117 Carbon Rotor
74 B2794B 2 Rotor Adapter
75 B2794A 2 Brake Rotor
76 B2794D 2 Spirolock
77a C1700B 1 4.75 B.C. Carbon Adapter RH
77b C1700C 1 4.75 B.C. Carbon Adapter LH
77¢ C1700F 1 5.00 B.C. Carbon Adapter RH
77d C1700G 1 5.00 B.C. Carbon Adapter LH
78 B1955 1 Four Piston Caliper w/ Hard Metallic Pads
79 B5040 2 Four Piston Carbon Caliper
80 L4050HS 4 Carbon Soft Pad
81 B5000Y 4 3/8-24 x 1.125” HHSC (included in B1855 kit)
82 B5000X 4 3/8-24x 1.27” Bolt

Page 11



Brake profiles for wheel clearnace

BS5002,B5004 CALIPER, 11 DIA. CARBON B5040,B5042 CALIPER, 11 DIA. CARBON

BS5040 CALIPER, 11 DIA. CARBON

767

‘?a
% 3

7
1/ Q

[

=

OLD GEN. FLOATER

BS040 CALIPER, 11 DIA. CARBON
NEW GEN. FLOATER

“ B

g

- —

s N

X

Page 12



